

Generic/ TRADE (Strength & forms)	INDICATIONS	ADVERSE EFFECTS	COMMENTS/ CONTRAINDICATIONS (CI) / MONITOR (M)	DOSE \$ [Canada Flag] /30 Day
<b>Acetylsalicylic acid (ASA) –irreversibly inhibit COX-1 to ↓ thromboxane production; resistance to antiplatelet effect occurs in 5-10% of pts with stable coronary disease</b> <small>NEJM May 02</small>				
<p><b>Aspirin/ASA</b> [C/D] OTC <b>ENTROPHEN</b>/Generics</p> <p>150<sup>x</sup> &amp; 650<sup>x</sup> mg supp OTC 80<sup>x</sup>, 325<sup>x</sup> mg regular tab OTC 81<sup>x</sup>, 162<sup>x</sup>, 325<sup>x</sup>, 500<sup>x</sup>, 650<sup>x</sup>, 975<sup>x</sup> mg EC tab OTC</p> <p>(Note: only 325 &amp; 650mg EC tabs covered on Sask. formulary)</p> <p>325<sup>x</sup>, 650<sup>x</sup> mg EC caplet OTC</p>	<p><b>Primary MI Prevention</b> <sup>7</sup> only if: (consider ASA if 10yr CAD risk ≥10% AHA 2002<sup>39</sup>)</p> <ul style="list-style-type: none"> <li>diabetes &gt;40yr old ADA 2004<sup>39</sup></li> <li>&gt;50 yrs AND... ≥ 1 risk factor: smoking, ↑ BP, ↑ cholesterol, history of young parental infarct, albuminuria</li> <li><b>no contraindication to ASA</b> (NNT=175<sup>3,8yr</sup> to prevent 1 major CV event in treated hypertensive pts<sup>HOT</sup>)</li> </ul> <p><b>Secondary Prevention</b> to ↓ MI, stroke or death in: Acute Coronary Syndrome ACS Coronary Artery Disease CAD Cerebral Vascular Disease CVD Angioplasty Coronary Artery Bypass Surgery (NNT=22<sup>2,6yr</sup> to prevent 1 stroke or death in post TIA/stroke pts<sup>SALT</sup>; Meta-analysis<sup>2</sup>: 16%→12.9% NNT=33)</p> <p><b>ASA Combination Treatment Options:</b> but combo ASA&amp;clopidogrel ↑bleeding<sup>MATCH</sup></p> <ol style="list-style-type: none"> <li>ASA + Dipyridamole for recurrent stroke</li> <li>ASA + Clopidogrel x 4-52 weeks for post coronary stenting; CABG for non-STE ACS x ~1yr</li> <li>ASA 80mg + Warfarin (INR 2-3) for recurrent systemic embolism in mitral valve stenosis/regurgitation; mitral mechanical valve; aortic mechanical valve &amp; atrial fibrillation</li> <li>ASA 80mg + Warfarin (INR 2.5-3.5) for mechanical valve with recurrent systemic embolism or other cardiac risk</li> </ol>	<p>GI upset ~ 5% Fatigue, rash 4.6%<sup>CAPRIE</sup> Muscle weakness <b>Any GI bleed 2.7%</b><sup>CAPRIE</sup> <b>Severe GI bleed 0.7%</b> Leuko/thrombocytopenia rarely &lt;1% <b>Renal:</b> ☹ can ↓ renal fx esp. if CrCl &lt; 30ml/min</p>	<p>♦ <b>Drug of choice in many pts</b> (20% ↓ in relative risk) ♦ 80/81mg tabs ↑ expense; can use ¼ x 325mg ♦ &gt;80mg not more efficacious but ↑ SE<sup>bleeding</sup> ♦ chew EC tab if need rapid onset of action ♦ <b>Options to ASA in STROKE prevention (no options clearly offer more benefit vs risk):</b> ♦ do nothing if options are contraindicated (Chest<sup>04</sup>→ maybe drug of choice) ♦ <b>AGGRENOX</b> (not recommended) ♦ <b>PLAVIX</b> or <b>(TICLID)</b> (not recommended) ♦ ASA + <b>PLAVIX</b> but combo ↑bleeding<sup>MATCH</sup> NNH=77 1.5yr ♦ ↑dose of ASA(?≤325mg/d if on ~80mg/d)</p> <p>♦ in select pts mortality benefit shown by using other therapies (eg. thiazides, ACEIs &amp; statins).</p> <p><b>CI:</b> Bleeding disorders, allergy &amp; possibly asthma <b>M:</b> CBC if indicated</p>	<p><b>80mg od</b> \$5</p> <p><b>81mg EC od</b> \$5 (75mg od) HOT, SALT</p> <p><b>325mg od</b> CAPRIE \$2</p> <p><b>325mg every other day</b> PHS \$1</p>
<b>Dipyridamole (with ASA) – antiplatelet and vasodilatory effects via inhibition of cAMP and blockade of adenosine uptake</b>				
<p><b>Dipyridamole + ASA</b> <b>AGGRENOX</b> ☹ ☹ [C/D]</p> <p>200mg extended release + ASA 25mg capsule</p>	<p><b>Secondary Prevention:</b> dipyridamole combined with ASA (Aggrenox) (NNT= 37 over 2yrs to prevent 1 stroke or death in pts with a hx of stroke or TIA vs ASA<sub>25mg bid</sub> alone<sup>ESPS2</sup>) ☹ <b>EDS</b> criteria: pts with recurrent stroke or TIA while on ASA</p>	<p><b>More SE vs ASA alone:</b> <b>Headache ~ 30%</b> GI upset ~ 15% Dizziness ~ 10% Any GI bleed 1.2%<sup>ESPS2</sup></p>	<p><b>Good choice</b><sup>CHEST<sup>04</sup></sup> maybe drug of choice for embolic stroke or TIA (but poor tolerability) <b>More effective</b> than aspirin<sub>25mg bid</sub> alone<sup>ESPS2</sup> <b>CI:</b> Bleeding disorders, allergy &amp; possibly asthma <b>M:</b> CBC if indicated</p>	<p><b>200/25mg bid</b> ☹ ☹<sup>ESPS2</sup> <b>\$66</b></p>
<b>Thienopyridines– irreversibly prevents ADP induced platelet aggregation</b>				
<p><b>Clopidogrel</b> <b>PLAVIX</b> ☹ ▽ [B]</p> <p>75mg tablet</p>	<p><b>Secondary Prevention:</b> <b>CAPRIE:</b> <b>PLAVIX</b> (NNT= 200 / yr to prevent 1 vascular death, MI, or stroke vs ASA<sub>325mg/d</sub>; although <b>most benefit</b> in pts with <b>peripheral arterial disease</b> (&amp; more benefit in diabetics); <b>no better than ASA in patients with previous MI or stroke</b>) (Substudy: For pts with Prior Stroke or MI History the NNT was 71 / yr)<sup>40</sup> <b>CURE:</b> <b>PLAVIX</b> {NNT= 48 for 9months to prevent 1 cardiovascular death, MI, or stroke when combined with ASA vs ASA<sub>75-325mg/d</sub> alone in pts with ACS (but ↑ major bleeding<sup>3,7</sup> vs 2.7%, NNH=99; less bleeding with ≤100mg ASA without loss of efficacy<sup>25</sup>)} <b>CLASSICS:</b> no difference between <b>PLAVIX</b> or <b>TICLID</b> in 1<sup>st</sup> 28days post-stenting <b>MATCH:</b> <sup>48</sup> with TIA hx<sup>21%</sup> or ischemic stroke<sup>79%</sup>→<b>PLAVIX</b> +/-<b>ASA</b><sub>75mg od</sub> (ischemic events 15.7 combo vs 16.7%<sup>NS</sup>; major bleeding<sup>2.6</sup> combo vs 1.3%<sup>n=7599-18mon</sup>)</p> <p>Reductions in stroke incidence for <b>PLAVIX</b>(CAPRIE<sup>3,5</sup>→3.3% &amp; CURE<sup>1,4</sup>→1.2%) were NOT statistically significant {Expert Reviewer comment}</p>	<p>GI upset ~10% (⇒diarrhea) Headache, dizziness &gt;5% <b>Rash</b> 6%→severe 0.26%<sup>Caprie</sup> <b>Any GI bleed</b> 2.0%<sup>Caprie</sup> <b>Severe GI bleed</b> 0.5%<sup>Caprie</sup> Blood dyscrasias rarely &lt;1% -aplastic anemia, neutropenia 0.1%, <b>thrombotic thrombocytopenic purpura (TTP)</b> 20 cases -often in 1<sup>st</sup> 2 weeks of starting &amp; can relapse; (? occurs in &gt;20 per 3 million patients<sup>NEJM 2000</sup>)</p>	<p><b>PLAVIX:</b> Good choice<sup>CHEST<sup>04</sup></sup> for embolic stroke/TIA Stop therapy 5 days prior to scheduled CABG <b>Loading dose if:</b> ♦ <b>post-stenting</b> 300mg x1 →75mg od x 4-52wks (Stenting →If on ASA+warfarin<sup>INR 2-3</sup> for anticoagulation then D/C Plavix after: ≥1month-bare metal; ≥3month-sirolimus; ≥6month-paclitaxel. If only on ASA+Plavix →D/C after ~1yr)<sup>45</sup> ♦ Acute Coronary Syndrome (ACS) 300mg x1 dose <b>CI:</b> Bleeding disorders &amp; allergy <b>M:</b> CBC q-week x 4 weeks if indicated → catch TTP</p> <p><b>Clopidogrel PLAVIX preferred vs TICLID:</b> ♦ similar efficacy but ↓ toxicity (less rash, GI upset, blood dyscrasias) ♦ better tolerated, more convenient, ↓ laboratory monitoring &amp; ADR costs ♦ no comparative trial of clopidogrel vs ticlopidine in 2° prevention</p> <p><b>TICLID</b> not recommended<sup>CHEST<sup>04</sup></sup> esp. because of side effects <b>M:</b> CBC q2wk x 3months →catch neutropenia/TTP;LFT</p>	<p><b>75mg od</b> CAPRIE, CLASSICS, CURE ☹ ▽ <b>\$96</b></p> <p>No loading dose for 2° prevention</p> <p>{If using ASA + <b>Plavix</b>, ASA dose should usually be ≤100mg to minimize risk of bleeding}<sup>25</sup></p>
<p><b>Ticlopidine</b> ☹ ▽ [B] <b>TICLID</b>/Generics</p> <p>250mg tablet</p>	<p><b>AAASPS:</b> <b>black pts</b><sup>n=1809; ≤2yr</sup>, recurrent MI, stroke or vascular death 14.7% (Ticlid 250mg bid) vs 12.3% (ASA<sub>325mg po bid</sub>). P=0.12 ☹ <b>EDS</b> criteria: <b>Plavix &amp; Ticlid:</b> Pts with <b>recurrent</b> vascular episodes<sup>TIA/stroke or MI</sup> ♦ while on ASA ♦ intolerant to ASA (ie GI hemorrhage) ♦ allergic to ASA (ie nasal polyps, asthma) <b>Plavix:</b> Acute coronary syndrome &amp; post coronary stenting for 1yr</p>	<p>GI upset ~10%, ↑ LFT ~1% <b>Diarrhea</b> 20%→severe 6%<sup>TASS</sup> <b>Rash</b> 12%→severe 3%<sup>TASS</sup> <b>Neutropenia</b> 2.4%<sup>WBC&lt;1.2</sup> Blood dyscrasias &lt;1% -aplastic anemia, <b>TTP</b> (&gt;1/ 5000 -peak incidence at 3-4weeks, seldom relapses)</p>	<p><b>TICLID</b> not recommended<sup>CHEST<sup>04</sup></sup> esp. because of side effects <b>M:</b> CBC q2wk x 3months →catch neutropenia/TTP;LFT</p>	<p><b>250mg bid</b> CATS, TASS, AAASPS ☹ ▽ <b>\$47</b></p> <p>No loading dose for 2° prevention</p>

Most likely scenarios where combo therapy indicated; other situations possible. See references on page 13.

**Evidence for: Lifestyle changes for DIET, EXERCISE, moderate alcohol use & stop SMOKING!**  
Consider **Thiazides** (HCT 12.5-25mg od \$4), **ACEIs**: (ramipril 10mg od \$41), **HOPE**; (perindopril 4mg od \$34 + indapamide 2.5mg od \$12), **PROGRESS**-perindopril alone did NOT ↓ stroke  
**Statins:** Pravastatin 40mg od \$44, Simvastatin 20-40mg od \$46. **?Vitamin** Trials: (B<sub>12</sub> 400ug, B<sub>6</sub> 25mg, Folate 2.5mg :no benefit<sup>VISP JAMA Feb 2004 41</sup>) (awaiting VITATOPS 42)



20. Hurlen M, Abdelnoor M, Smith P, Erikssen J, Arnesen H. Warfarin, aspirin, or both after myocardial infarction. (**WARIS-II**) N Engl J Med. 2002 Sep 26;347(13):969-74.
21. Kearon C, et al. (**ELATE** Investigators). Comparison of low-intensity warfarin therapy with conventional-intensity warfarin therapy for long-term prevention of recurrent venous thromboembolism. N Engl J Med. 2003 Aug 14;349(7):631-9.
22. Crowther MA, Ginsberg JS, Julian J, et al. A comparison of two intensities of warfarin for the prevention of recurrent thrombosis in patients with the antiphospholipid antibody syndrome. N Engl J Med 2003;349:1133-1138.
23. **U.S. Preventive Services Task Force: Aspirin for the Primary Prevention of Cardiovascular Events: Recommendation and Rationale** Ann Intern Med. 2002;136:157-160
24. Rachel S. Eidelman et al. An Update on Aspirin in the Primary Prevention of Cardiovascular Disease. Arch Intern Med. 2003;163:2006-2010.
25. Peters RJ, Mehta SR, Fox KA, Zhao F, Lewis BS, Kopecky SL, Diaz R, Commerford PJ, Valentin V, Yusuf S. Effects of Aspirin Dose When Used Alone or in Combination With Clopidogrel in Patients With Acute Coronary Syndromes. Observations From the Clopidogrel in Unstable angina to prevent Recurrent Events (**CURE**) Study. Circulation. 2003 Sep 22
26. Steinhubl SR, Berger PB, Mann JT 3rd, Fry ET, DeLago A, Wilmer C, Topol EJ; **CREDO** Investigators. Clopidogrel for the Reduction of Events During Observation. Early and sustained dual oral antiplatelet therapy following percutaneous coronary intervention: a randomized controlled trial. JAMA. 2002 Nov 20;288(19):2411-20.
27. Crowther MA, Douketis JD, Schnurr T, Steidl L, Mera V, Urtori C, Venco A, Ageno W. Oral vitamin K lowers the international normalized ratio more rapidly than subcutaneous vitamin K in the treatment of warfarin-associated coagulopathy. A randomized, controlled trial. Ann Intern Med. 2002 Aug 20;137(4):251-4.
28. Possidente CJ, Howe JG, Cushman M. Evaluation of very low-dose subcutaneous vitamin K during postoperative warfarin therapy. Pharmacotherapy. 2001 Mar;21(3):295-300.
29. Crowther MA, Julian J, McCarty D, Douketis J, Kovacs M, Biagoni L, Schnurr T, McGinnis J, Gent M, Hirsh J, Ginsberg J. Treatment of warfarin-associated coagulopathy with oral vitamin K: a randomised controlled trial. Lancet. 2000 Nov 4;356(9241):1551-3.
30. Nee R, Doppenschmidt D, Donovan DJ, Andrews TC. Intravenous versus subcutaneous vitamin K1 in reversing excessive oral anticoagulation. Am J Cardiol. 1999 Jan 15;83(2):286-8, A6-7.
31. Lubetsky A, Yonath H, Olchovsky D, Loebstein R, et al.. Comparison of Oral vs Intravenous Phytonadione (Vitamin K1) in Patients With Excessive Anticoagulation: A Prospective Randomized Controlled Study. Arch Intern Med. 2003 Nov 10;163(20):2469-73.
32. Weibert RT, Le DT, Kayser SR, Rapaport SI. Correction of excessive anticoagulation with low-dose oral vitamin K1. Ann Intern Med. 1997 Jun 15;126(12):959-62.
33. Wilson SE, Watson HG, Crowther MA. Low-dose oral vitamin K therapy for the management of asymptomatic patients with elevated international normalized ratios: a brief review. CMAJ. 2004 Mar 2;170(5):821-4.
34. Eidelman RS, Hebert PR, Weisman SM, Hennekens CH. An update on aspirin in the primary prevention of cardiovascular disease. Arch Intern Med. 2003 Sep 22;163(17):2006-10.
35. Lauer MS. Clinical practice. Aspirin for primary prevention of coronary events. N Engl J Med. 2002 May 9;346(19):1468-74.
36. Messerli FH, Grossman E, Lever AF. Do thiazide diuretics confer specific protection against strokes? Arch Intern Med. 2003 Nov 24;163(21):2557-60.
37. Lip GY, Kamath S, Hart RG. ABC of antithrombotic therapy: Antithrombotic therapy for cerebrovascular disorders. BMJ. 2002 Nov 16;325(7373):1161-3.
38. Straus SE, Majumdar SR, McAlister FA. New evidence for stroke prevention: scientific review. JAMA. 2002 Sep 18; 288(11): 1388-95.
39. Diabetes Care 27:S72-S73. 2004. Aspirin Therapy in Diabetes -American Diabetes Association.
40. Ringleb PA, Bhatt DL, Hirsch AT, Topol EJ, Hacke W. Benefit of Clopidogrel Over Aspirin Is Amplified in Patients With a History of Ischemic Events. Stroke. 2004 Jan 22.
41. Toole J.F., et al. Lowering Homocysteine in Patients With Ischemic Stroke to Prevent Recurrent Stroke, Myocardial Infarction, and Death. The Vitamin Intervention for Stroke Prevention (**VISP**) Randomized Controlled Trial. JAMA. 2004;291:565-575.
42. VITATOPS Trial Study Group. The **VITATOPS** (Vitamins to Prevent Stroke) Trial: rationale and design of an international, large, simple, randomised trial of homocysteine-lowering multivitamin therapy in patients with recent transient ischaemic attack or stroke. Cerebrovasc Dis. 2002;13(2):120-6.
43. Linkins LA, Choi PT, Douketis JD. Clinical impact of bleeding in patients taking oral anticoagulant therapy for venous thromboembolism: a meta-analysis. Ann Intern Med. 2003 Dec 2;139(11):893-900.
44. Koennecke HC. Secondary prevention of stroke: a practical guide to drug treatment. CNS Drugs. 2004;18(4):221-41.
45. ACC/AHA Guidelines for the Management of Patients with ST-Elevation Myocardial Infarction **2004**. <http://www.acc.org/clinical/guidelines/stemi/index.pdf>
46. Bates SM, Ginsberg JS. Clinical practice. Treatment of deep-vein thrombosis. N Engl J Med. **2004** Jul 15;351(3):268-77.
47. Ramzi DW, Leeper KV. DVT & pulmonary embolism: **Part I**. Diagnosis. Am Fam Physician. 2004 Jun 15;69(12):2829-36 & DVT and pulmonary embolism: **Part II**. Treatment and prevention. Am Fam Physician. 2004 Jun 15;69(12):2841-8
48. Diener HC, Bogousslavsky J, Brass LM, et al.; MATCH investigators. Aspirin and clopidogrel compared with clopidogrel alone after recent ischaemic stroke or transient ischaemic attack in high-risk patients (MATCH): randomised, double-blind, placebo-controlled trial. Lancet. 2004 Jul 24;364(9431):331-7.
49. Hirsh J, Guyatt G, Albers G, Schunemann HJ. The **seventh ACCP** conference on antithrombotic and thrombolytic therapy. Evidence-Based Guidelines. **Chest 2004 September 2004** Supplement; 126:172S-696S.